
Development Document for Effluent Limitations Guidelines 

and New Source Performance Standards for the 

FLAT GLASS 
Segment of the Glass 

Manufacturing , 

Point Source Category 

JANUARY 1974 

U.S. ENVlRONMENTAL PROTECTION AGENCY 

Washington, D.C. 20460 

EPA 440/1-74/001c



DEVELOPMENT DOCUMENT 

for 

EFFLUENT LIMITATIONS GUIDELINES 

and 

NEW SOURCE PERFORMANCE STANDARDS 

for the 

FLAT GLASS SEGMENT 

of the 

GLASS MANUFACTURING POINT SOURCE CATEGORY 

Russell E. Train 
Administrator 

Roger Strelow 
Acting Assistant Administrator for Air & water Programs 

Allen Cywin 
Director, Effluent Guidelines Division 

Robert J. carton 
Project Officer 

January 1974 

Effluent Guidelines Division 
[...]
suspended solids or 1.22 g/sq m (0.25 lb/1000 sq ft) should be 
readily achieved and the maximum daily concentration should not 
exceed 110 mg/l or 1.95 g/sq m (0.11 lb/1000 sq ft). It is likely 
that oil and, therefore, BOD will also be removed, especially if 
inorganic coagulants are used, but lacking substantiating 
evidence, no credit is given for oil and BOD removal. Dissolved 
solids will be increased somewhat if inorganic coagulants are 
used. 

!i!ifatign (Alternative C)-

A further decrease in suspended solids and oil can be achieved by 
filtering the settled effluent through a diatomaceous earth 
filter with a media especially treated for oil removal. This 
type of filter is commonly used to remove oil from boiler 
condensate. 

The diatomaceous earth filtration system will consist of the fil­
ter, precoat tank, and a slurry tank for continuously feeding 
diatomaceous earth. The filter will be of the dry discharge type 
so that the sludge will not require dewatering. sufficient units 
will be provided so that the system will continue to function 
with one unit down for cleaning or maintenance. Experimentation 
on solid tempered automotive waste water will be required to 
develop exact design parameters, but the approximate filter rate 
will te 20.4 to 40.7 l/min/sq m (0.5 to 1 gpm/sq ft) and 
approximately 0.9 kg (2 lb) of diatomaceous earth is required per 
0.115 kg (1 lb) of oil removed. oil, rather than suspended 
solids, is expected to be limiting; therefore, approximately 1.28 
g/sq m (0.26 lb/1000 sq ft) of diatomaceous earth will be 
required. 

Effluent oil and suspended solids should be reduced to well below 
5 mg/l by diatomaceous earth filtration. The BOD reduction 
resulting from oil removal can only be estimated. An effluent 
BOD of 10 mg/l is assumed although actual values will probably be 
lower. These loadings expressed in terms of typical plant 
production are as follows: 

Suspended Solids 0.24 g/sq m (0.05 lb/1000 sq ft) 
Oil 0. 211 g/sq m (0.05 lb/1000 sq ft) 
BOD 0.49 g/sq m (0.10 lb/1000 sq ft) 

COD will probably be reduced in equal or greater proportion than 
BOD. 

Equivalent effluent levels can also be achieved using sand 
filtration, as described for plate glass (waste water treatment), 
if sufficient oil is removed in the coagulation-sedimentation 
process. Inorganic coagulants such as alum will absorb oil. 
Trace quantities of oil are commonly removed by coagulation-

82 



quantities of 
contamination. 

oil and BOD. The BOD is the result of oil 
Typical raw waste water characteristics are: 

suspended solids 
Oil 
BOD 

100 mg/l 
13 mg/l 
15 mg/l 

These and other waste water characteristics are more 
described in Section V. The typical flow rate is 49 l/sq m 
gal/1000 sq ft). None of the plants studied presently 
solid tempered automotive waste water. 

In=~lant,.J1odification~ 

fully 
(1200 
tre~ 

In-plant modifications may reduce waste water volume and loading. 
Most plants presently collect the sludge removed from the coolant 
recycle system for disposal as landfill; however, in a few cases 
this is discharged to the sewer system imparting an unnecessary 
load on the treatment system. The method of collection and de­
watering used by most plants is a chain-driven scraper system 
which scrapes the sediment to discharge at one end of the tank 
and skims the floating material for discharge at the other end. 
The combined sludge is collected in a portable container for 
hauling to landfill. The sludge has an approximate moisture 
content of 90% and is well suited for land disposal. 

In some plants, cooling water is sprayed directly onto the glass. 
Although little contamination is picked up in this quenching pro­
cess, the water is in contact with the glass and is, therefore, a 
process waste water. Quenching may be replaced by air cooling 
thereby reducing the volume of waste water requiring treatment. 

waste water volumes, but not the quantity of pollutants 
discharged, can be reduced by using recycling washers. Generally 
older washers tend to be of the once-through type, while new 
equipment is generally recycling with a two-stage system most 
common. water is pumped over the glass from two separate 
reservoirs, and make-up water is added to the second wash tank. 
overflow from second' tank goes to the first wash tank and 
overflow from this tank is discharged to the sewer. 

Sufficient water pressure and volume is required for the washer 
sprays to dislodge and flush away glass particles, oil, or dirt 
that might be on the glass. Recycling does not significantly af­
fect these requirements until the concentration of contaminants 
increases to the point where residue is left on the glass. Some 
recycling can be employed in all plants, even where dissolved 
solids are high. only one recycle will cut the waste water flow 
to half that required for a once-through system. 

The extent of recycle is limited by oil and suspended solids 
buildup. It is theoretically possible to remove these 
contaminants using a diatomaceous earth filter with oil 
absorption media. This type equipment is discussed below in more 

79 



detail. ccmplete recycle is limited 
with at least one company believing 
allowable maximum concentration. 

:ttlltment.,_Methgg~ 

by dissolved solids buildup, 
that 300-400 mg/l is the 

The major contaminants to be removed from solid tempered 
automotive glass are suspended solids and oil. Treatment may be 
accomplished at the individual washer or at end of pipe. It may 
be beneficial to consider individual treatment for new sources, 
but owing to limited floor space, end of pipe treatment is most 
practical fer existing plants. Location of the treatment system 
does not influence the degree of pollutant reduction. 

coagulation-sedimentation and filtration are common methods for 
reducing suspended solids and oil that are applicable to solid 
tempered waste water. These treatment methods and a recycle 
system using reverse osmosis will be discussed and are 
illustrated in Figure 13. For cost estimating prupcses, no waste 
water treatment is considered to be treatment Alternative A. 

£Qsg:yl~iQn ~dimentatiQn (Alternative B)-

coagulation and sedimentation is commonly used in the water 
industry for suspended solids removal. Solid tempered automotive 
glass waste water is not unlike some of the river water commonly 
treated except for the higher oil content. It should be 
possible, using a properly designed system and the correct 
coagulant to achieve an effluent suspended solids concentration 
of 25 mg/l. 

A solids contact coagulation-sedimentation system with sludge 
dewatering by centrifugation is assumed. solids contact differs 
from conventional coagulation-sedimentation in that a portion of 
the sludge is returned to provide more surface area for trapping 
the newly coagulated particles. Numerous organic and inorganic 
flocculants and flocculant aids are available and individual 
testing will be required in each case to determine the optimum 
chemicals and addition rate. Polyelectrolytes are preferable to 
inorganic flocculants because they do not contribute dissolved 
solids. owing to the nature of the waste water, however, it is 
likely that an inorganic flocculant such as alum or a coagulant 
aid such as bentonite clay will be required. Design parameters 
cannot be accurately predicted without at least laboratory scale 
studies. conventional design rates can be assumed. 

Sludge will be dewatered by centrifugation. It is difficult to 
accurately predict the sludge volume or moisture content without 
experimental data. A conservative estimate of the volume 
expressed in terms of production is 21 cu cm/sq m (0.07 cu 
ft/1000 sq ft) with an 80% moisture content. Sufficient capacity 
for all equipment will be required so that effluent quality is 
maintained when portions of the equipment are down for 
maintenance. 

80 



MAKE-UP 
WATER 

EDGE ___. 
GRINDING 

RECIRCULATION 

SETTLING TANKS 

I 

+ 
SOLIDS TO 

LAND DISPOSAL 

~ 
I 

CENTRIFUGE 

RETURN TO 

PROCESS 

DRILLING 

WASHING 

QUENCHING 

CHEMICAL 

DIATOMACEOUS 
EARTH 

FILTRATION 

REVERSE 

OSMOSIS 

I 

BRINE 

EVAPORATION 

I • SOLIDS TO 

PERMANENT STORAGE 

FIGURE 13 

WASTEWATER TREATMENT 

WATER 

SOLID TEMPERED AUTOMOTIVE GLASS FABRICATION 

81 



coagulation-sedimentation for suspended solids removal is a well­
established process that can be successfully applied to solid 
tempered automotive glass waste water. An effluent of 25 mg/l 
suspended solids or 1.22 g/sq m (0.25 lb/1000 sq ft) should be 
readily achieved and the maximum daily concentration should not 
exceed 40 mg/l or 1.95 g/sq m (0. 4 lb/1000 sq ft). It is likely 
that oil and, therefore, BOD will also be removed, especially if 
inorganic coagulants are used, but lacking substantiating 
evidence, no credit is given for oil and BOD removal. Dissolved 
solids will be increased somewhat if inorganic coagulants are 
used. 

Filtration (Alternative C)-------
A further decrease in suspended solids and oil can be achieved by 
filtering the settled effluent through a diatomaceous earth 
filter with a media especially treated for oil removal. This 
type of filter is commonly used to remove oil from boiler 
condensate. 

The diatomaceous earth filtration system will consist of the f il­
ter, precoat tank, and a slurry tank for continuously feeding 
diatomaceous earth. The filter will be of the dry discharge type 
so that the sludge will not require dewatering. Sufficient units 
will be provided so that the system will continue to function 
with one unit down for cleaning or maintenance. Experimentation 
on solid tempered automotive waste water will be required to 
develop exact design parameters, but the approximate filter rate 
will te 20.4 to 40.7 l/min/sq m (0.5 to 1 gpm/sq ft) and 
approximately 0.9 kg (2 lb) of diatomaceous earth is required per 
0.45 kg (l lb) of oil removed. Oil, rather than suspended 
solids, is expected to be limiting; therefore, approximately 1.28 
g/sq m (0.26 lb/1000 sq ft) of diatomaceous earth will be 
required. 

Effluent oil and suspended solids should be reduced to well below 
5 mg/l by diatomaceous earth filtration. The BOD reduction 
resulting from oil removal can only be estimated. An effluent 
BOD of 10 mg/l is assumed although actual values will probably be 
lower. These loadings expressed in terms of typical plant 
production are as follows: 

suspended Solids 0.24 g/sq m (0.05 lb/1000 sq ft) 
Oil 0.24 g/sq m (0.05 lb/1000 sq ft) 
BOD 0.49 g/sq m (0.10 lb/1000 sq ft) 

COD will probatly be reduced in equal or greater proportion than 
BOD. 

Equivalent effluent levels can also be achieved using sand 
filtration, as described for plate glass (waste water treatment), 
if sufficient oil is removed in the coagulation-sedimentation 
process. Inorganic coagulants such as alum will absorb oil. 
Trace quantities of oil are commonly removed by coagulation-

82 



sedimentation in water treatment plants. The quantity of oil 
removed and the conditions for removal cannot be accurately 
stated without exferimental data. Another consideration is oil 
fouling of the sand media. Oil will tend to coat the sand 
particles, and if sufficient quantities reach the filter, special 
cleaning procedures may be required. Due to the unknown factors 
related to sand filtration, a diatomaceous earth filtration 
system is used for cost estimating. 

~~2!..E~£Y£1§ (Alternative D)-

As in all cases for the flat glass industry, it is theoretically 
possitle to completely recycle the treated effluent following 
dissolved solids removal. No such system is presently employed 
in the industry and only very general assumptions on the type of 
equifment required and the treatment efficiency can be made. 

Filtered effluent can be passed through a reverse osmosis unit 
with 80% of the flow returned to the plant. The other 20%, con­
sisting of waste brine, is evaporated with the steam condensed 
and returned to the plant and the salt permanently stored in a 
lined lagoon •. The reverse osmosis system is similar for all flat 
glass applications and is discussed more fully in the float glass 
treatment section. 

Dissolved solids data from the automotive glass tempering 
subcategory is limited and difficult to interpret because high 
dissolved solids from auxiliary waste streams are included. The 
maximum allowable dissolved solids concentration is also unknown. 
It is certain, however, that maximum possible recycle will be 
practiced prior to reverse osmosis. For cost estimating 
purposes,a conservative estimate of half of the typical flow or 
24.4 1/sq m (600 gal/1000 sq ft) will be assumed to be treated by 
reverse osmosis. 

Only limited benefit, in terms of pollution reduction, will be 
achieved by going to a complete recycle system. Parameters other 
than dissolved solids have essentially been eliminated by prior 
treatment. Available data indicate a 100 mg/l or 4.9 g/sq m (1 
lb/1000 sq ft) dissolved solids increase at present water usage, 
which may be considered insignificant. Relatively large capital, 
operating, and fOwer costs are required for reverse osmosis and 
and an expensive landfill is needed for salt storage. 

WINDSHIELD FABRICATION 

Oil is the major contaminant to be removed from windshield lami­
nation waste water. The oil contributes to a high organic 
loading as measured by COD. Lesser quantities of suspended 
solids and phosphorus are contributed as a result of seaming and 
detergent washing. Tyfical concentrations of these parameters 
are as follows: 

Oil 1700 mg/l 

83 



COD 1700 mg/l 

suspended Solids 25 mg/l 

Phosphorus 5.6 mg/l 

The typical flow rate is 175 l/sq m (4300 gal/1000 sq ft). More 
detailed information on raw waste water characteristics may be 
found in section v. 

A combination of in-plant modification and end-of-pipe treatment 
will most efficiently reduce pollutant concentrations. Oil and 
phosphorus concentrations can be significantly reduced by modify­
ing washing techniques. Residual oil and suspended solids can be 
reduced by filtration. An alternate to much of the oil removal 
equipment is the use of air autoclaves. In theory, zero 
discharge can be accomplished by using reverse osmosis for 
dissclved solids removal. 

In-plant modifications can significantly contribute to a 
reduction of waste water volume and to the quantity of oil and 
phosphorus discharged. 

Reduction of waste water volume through recycling and reuse, 
though not reducing the quantity of pollutants discharged, will 
reduce the size of required treatment units. Windshield 
fabrication waste water is almost entirely the result of washing 
operations. Three or four washes are required, depending on the 
production process, but the number of washes does not 
significantly affect waste water volume. Of much greater 
significance is the extent of washwater recycle. The same 
general considerations govern windshield washwater recycle as 
govern solid tempered washwater recycle. Older washers tend to 
be of the once-through type and some type of recycling is 
generally provided on new equipment. The typical plant employs 
some recycling, but water usage has not been minimized. Recycle 
is limited by factors, such as the manufacturing process and 
background dissolved solids concentration, that vary from plant 
to plant and cannot be generalized. It is probable that maximum 
recycle will be practiced wherever possible to minimize treatment 
costs. 

As described in section v, it is now typical in the industry to 
use an initial hot water rinse in the post lamination wash to re­
duce detergent usage and to eliminate the large volume of emulsi­
fied cil that is produced when an initial detergent wash is used. 
This practice should become standard and is assumed as part of 
all treatment methods. 

The limited available d9ta on effluent phosphorus concentrations 
show increases from near zero to 0.98 g/sq m (0.2 lb/1000 sq ft) 

84 


